


Index 

Six Monthly Environmental Compliance Report: January 2023 to June 2023 

 Project: Berger Paints India Limited  

 

Sr. No. Contents 

1 Executive Summary 

2 Data Sheet 

3 EMP Cost 

4 Report on Compliance of Environmental Clearance Conditions. 

5 Report on Compliance of Conditions under Consent to Operate. 

 Annexure-I: Environmental Clearance letter &Validation Letter. 

 
Annexure-II: First Consent to Operate (Expansion) with 

amalgamation of existing Consent to Operate under Red/LSI. 

 Annexure-III: Consent to Establish (Expansion) and Consent to First Operate (part I) 

for expansion, renewal of Consent to Operate and amalgamation. 

 Annexure-IV: Photographs Meyawaki tree plantation. 
[...]
 Venting equipment through vapor recovery system. Noted and will be complied. 

 Use of high pressure hoses for equipment cleaning to 
reduce wastewater generation. 

Not applicable for existing process. 

x) The project authorities shall strictly comply with the 

rules and guidelines under Manufacture, Storage and 
Import of Hazardous Chemicals Rules, 1989 as 

amended in October, 1994 and January, 2000 and 

Hazardous Waste (Management and Handling) Rules, 

Noted and complied. 



1989, as amended from time to time. Authorization 
from the SPCB shall be obtained for collection, 

treatment, storage and disposal of hazardous wastes. 

x) The overall noise levels in and around the plant area 

shall be kept well within the standards by providing 
noise control measures including acoustic hoods, 

silencers, enclosures etc. on all sources of noise 

generation. The ambient noise levels shall confirm to 

the standards prescribed under Environment 
(Protection) Act, 1986 Rules, 1989 viz. 75 dBA ( day 

time) and 70 dBA (night time). 

Noted and complied.  

Reports attached as Annexure - V. 

xi) The company shall develop rain water harvesting 
structures to harvest the runoff water for recharge of 

ground water. 

Rain water recharge pits have been 
developed along the periphery of the 

project. 

xii) The company shall undertake eco-developmental 

measures including community welfare measures in 
the project area for the overall improvement of the 

environment. The eco-development plan should be 

submitted to the SPCB within three months of receipt 
of this letter for approval.  

Company has undertaken various 

schemes aimed at community 
development and rural upliftment in 

the project area.  

Annexure - VI 

xiii) The project proponent shall also comply with all the 

environmental protection measures and safeguards 

proposed in the EIA/EMP report. 

Noted and complied with. 

xiv) A separate Environmental Management Cell 

equipped with full-fledged laboratory facilities shall 

be set up to carry out the Environmental Management 

and Monitoring functions. 

A separate Environmental 

Management Cell for Environmental 

Management and Monitoring has been 

created apparently by outsourcing and 
permanent cell will be created when 

full potential operation starts. 

xv) The project authorities shall earmark adequate funds 
to implement the conditions stipulated by the 

Ministry of Environment and Forests as well as the 

State Government along with the implementation 

schedule for all the conditions stipulated herein. The 
funds so provided shall not be diverted for any other 

purpose.  

Noted and shall be complied with. 

xvi) The implementation of the project vis-à-vis 
environmental action plans shall be monitored by the 

concerned Regional Office of the 

Ministry/SPCB/CPCB. A six monthly compliance 

status report shall be submitted to monitoring 
agencies and shall be posted on the website of the 

Company. 

Noted and will be complied with. 

xvii) The project proponent shall inform the public that the 
project has been accorded environmental clearance by 

the Ministry and copies of the clearance letter are 

available with the SPCB and may also be seen at 

Website of the Ministry at http://envfor.nic.in. This 
shall be advertised within seven days from the date of 

issue of the clearance letter, at least in two local 

An advertisement has been published 
in English as well as Marathi News 

Papers. Copy of the same has been 

attached as Annexure - VII. 

http://envfor.nic.in/


newspapers that are widely circulated in the region of 
which one shall be in the vernacular language of the 

locality concerned and a copy of the same shall be 

forwarded to the concerned Regional Office of the 

Ministry. 

xviii) The project authorities shall inform the Regional 

Office as well as the Ministry, the date of financial 

closure and final approval of the project by the 

concerned authorities and the date of start of the 
project. 

Noted and complied with. 

Consent to Establish and Consent to 

Operate has been obtained. 

 

 



Report on Compliance of Conditions under Consent to Operate 

Consent No: - Format1.0/CAC/UAN No.0000118796/CO/2202001212 Dated-19/02/2022 

Period: January 2023 to June 2023 

 
1. Valid up to: 31.07.2025 

2. Capital Investment: Rs. 307.61 Crs. (Existing 112.5 Crs + Expansion 195.11 Crs). 

Sr. 

No

. 

Conditions Compliance 

3. The Consent is valid for the manufacture of- 

 1. Liquid Paint (Solvent Based) 48600 KL/A 2122 MT/Month 

 2. Resin (Solid and Liquid) intermediate 33000 MT/A 1082 MT/Month 

 3. Solid Color 6900 MT/A 170 MT/Month 

4. Conditions under Water (P&CP) Act 1974 for discharge of effluents 

 1.The quantity of Trade Effluent shall be: 28 CMD ZLD Provided 

 2. The quantity of Domestic Effluent shall not exceed : 7.0CMD 
Provided STP with MBBR 

technology. 

5. Conditions under Air(P&CP) Act, 1981 for Air emissions 

 1.Thermic fluid heater: 20 Lac kCal/hr. -01 No Noted and complied 

 2. Thermic fluid heater: 15 Lac kCal/hr. -01 No  

 2. Boiler:-Nos of stack: 1 Noted and complied 

 3.Solid power vent section:1 Noted and complied 

 4.DG Set (180KVA & 1250KVA): Nos of stack: 2 Noted and complied 

 5.ventury scrubber:1 Noted and complied 

 6. Process vent (Dust Collector)-2 Nos  

 
Sr. 

No. 

Types 

of 

Waste 

Quantity UoM Actual qty Treatment Disposal  

 1 

Masks 

&Glov

es 

0.9 MT/A 0.52 MT/M NA 

Sale to Auth. 

party/recycler/C

HWTSDF 

Noted and complied 

 2 
Cotton 

waste 
3.4 MT/A 1.0 MT/M NA 

Sale to Auth. 

party/recycler/C

HWTSDF 

Noted and complied 

6. 
Conditions under Hazardous and Other Waste (M&TM) Rules, 2016 for treatment and disposal of 

hazardous waste: 

 

Sr. 

No

. 

Type of 

Waste 

Categor

y 
Quantity 

UO

M 

Actual 

quantity 

Avg.  

(Cons. 

Last six 

month) 

 

Treatme

nt 
Disposal Compliance 



 1. Used/ 

Spent oil 

5.1 2.45 MT/

A 

00 Recycle 

 

Sale to 

Auth. 

Party/Re-

processor 

Noted and will 

be complied 

 2. Spent solvent 20.2 411.68 MT/

A 

0 Recycle CHWTSDF Noted and will 

be complied 

 3. Distillation 

residue 

20.3 85 MT/

A 

24.15 Incinera

tion 

CHWTSDF Noted and be 

complied 

 4. Empty 

barrels/contai

ner/liners 

contaminated 

with 

hazardous 

chemicals/wa

ste 

33.1 2.94 MT/

A 

2.20 Incinera

tion 

CHWTSDF Noted and will 

be complied 

 5. Exhaust air or 

gas cleaning 

residue 

35.1 51.46 MT/

A 

0 Incinera

tion 

CHWTSDF Noted and will 

be complied 

 6. Chemical 

sludge from 

waste water 

treatment 

35.3 1.23 MT/

A 

2.38 Secured 

landfill 

CHWTSDF Noted and will 

be complied 

 7. Process waste 

residues and 

sludges 

21.1 38.5 MT/

A 

11.42 Incinera

tion 

CHWTSDF Noted and  

complied 

7. The board reserves the right to review, amend, suspend, revoke etc. this consent and the same shall be 

binding on the industry. 

8. This consent should not be construed as exemption from obtaining necessary NOC/permission from any 

other government authorities. 

9. PP shall operate and maintain ETP & STP and 100% recycle 

treated effluent into process, for cooling tower make up, air-

conditioning, fire-fighting and for utility purpose. 

Noted and shall be complied 

10. Industry shall comply as per the conditions stipulated in 

Environment Clearance issued vide No.J-11011-1151/2007-IA.111 

dated 11th June 2014. 

Noted and complied. 

11. The applicant shall not carry out excess production or produce new 

product without Consent to Operate of the Board and without 

obtaining Environmental Clearance, wherever it requires 

Noted and complied. 

12. This consent is issued as per the minutes of 9th Consent Appraisal Committee meeting held on 25/1/2022 

 Schedule – I: Terms & conditions for compliance of Water Pollution Control: 

1. As per your application, you have provided Effluent Treatment 

Plant (ETP) of designed capacity of 50.00 CMD consisting of 

Primary (Collection tank, Neutralization tank, Flash mixer, Primary 

Clarifier/Primary Settling Tank), Secondary (Activated sludge 

Noted and complied. 



process), Tertiary (Pressure sand filter, Activated carbon filter, 

Ultra Filtration), Advanced treatment (Reverse osmosis, Multi 

effective evaporator) for the treatment of 28 CMD of trade effluent. 

2. The Applicant shall operate the effluent treatment plant (ETP) to 

treat the trade effluent and recycle the entire treated effluent into 

the process for various purposes such as for cooling, process & 

Scrubbing with metering system so as to achieve Zero Liquid 

Discharge. There shall be no discharge on land or outside factory 

premises. 

Noted and complied. 

3. As per your application, you have provided Sewage Treatment 

Plant of designed capacity 20 CMD for the treatment of 7 CMD of 

sewage. 

Noted and complied. 

 B) The applicant shall operate the sewage treatment system to treat 

the sewage so as to achieve the following standards / prescribed 

under EP Act, 1986 and Rules made there under from time to time, 

whichever is stringent. 

1. Suspended Solids: Not to exceed: 50 mg/L 

2. BOD 3 days 27℃: Not to exceed: 30 mg/L 

3. COD: Not to exceed :100 mg/l 

Noted and complied. 

Provided STP 

 C) The treated sewage effluent shall be disposed on land for 

gardening within premise. In no case treated sewage shall be 

disposed of outside the factory premises. 

Noted and complied. 

4. The Board reserves its right to review plans, specifications or other data relating to plant setup for the 

treatment of waterworks for the purification thereof  & the system for the disposal of sewage or trade 

effluent or in connection with the grant of any consent conditions. The applicant shall obtain prior consent 

of the board to take steps to establish the unit or establish any treatment and disposal system or extension or 

addition thereto. 

5. 3. The industry shall ensure replacement of pollution control system or its parts after expiry of its expected life as 

defined by manufacturer so as to ensure the compliance of standards and safety of the operation thereof. 

6. The industry shall install water meters for consuming water as follows: 

 

Sr. 

No. 
Purpose of water consumed 

Water 

consumption 

quantity 

(CMD) 

Actual quantity Compliance 

 1. Industrial Cooling, spraying in mine pits or 

boiler feed 
139.00 75 

Noted and 

complied. 

(Avg. Cons. Last 

six month 

(131 CMD) 

 2. Domestic Purpose 10.00 15 

 3. Processing whereby water gets polluted & 

pollutants are easily biodegradable 
7.50 06 

 4. Processing whereby water gets polluted & 

pollutants are not easily biodegradable and 

are toxic 
0.0 

 

 

 5 Others and Gardening purpose 
49 35 

7. The applicant shall provide specific water pollution control system as per the conditions of EP Act, 1986 

and rule made there under from time to time/ Environmental Clearance/ CREP guidelines. 



8. Guidelines for storm-water 

 I. Storm water for a plant, a unit (having plot size at least 250 

square meters) shall not be allowed to mix with scrubber water, 

effluent and/or floor washings. 

Noted and  complied 

 II. Storm Water within battery limits of a unit shall be channelized 

through separate drain or pipe passing through a high density poly 

ethylene lines pit having holding capacity of 10 minutes(Hourly 

average) of rainfall. 

Noted and shall be 

complied 

 Schedule-II : Terms & conditions for compliance of Air Pollution Control: 

1. 

 

 

As per your application, you have provided the Air Pollution Control (APC) System and also erected 

following stack(s) and to observe the following fuel patterns. 

Sr. 

No. 

Stack attached 

to 

APC 

System 

Height 

in Mtrs 

Type 

of Fuel 

Quantity 

&UoM 

Actual 

Qty 

(Avg) 

S

% 

SO2

Kg/D

ay 

Compliance 

1. 

Thermic Fluid 

Heaters (20 Lac 

kCal/hr.01No) 

Thermic Fluid 

Heaters (15 Lac 

kCal/hr.01No) 

Fabric 

bag filter 

sack 

Stack 

30.0 HSD 
328 

Ltr/Hr. 

 

 

96199 

Kg/Month 

 

 

 

1 2.58 

Noted 
 and 
 complied 

2 
Steam Boiler 

(850 Kg/hr) 
Stack 30.0 HSD 

169.24 

Ltr/Hr. 

 

3423 

Ltr/Month 

1 3.05 

3 
DG Set 

(180KVA) 

Acoustic 

enclosure 
30.0 

 

HSD 

145Ltr/Hr

. 

 

 

3642 

Ltr/M 

1 0.11 

4. 
DG Set 

(1250 KVA) 

Acoustic 

enclosure 
30.0 

 

HSD 
1 1.49 

5. 
DG Set (1250 

KVA) 

Acoustic 

enclosure 
30.0 HSD 

1 1.48 

6. 
Process Vent 

(Dust Collector) 

Fabric 

bag filter 
30.0 

- - - - -  

7. 
Process Vent 

(Dust Collector) 

Fabric 

bag filter 

30.0 

 

- - - - -  

 

 

 

 

8. 

Process Vent 

(Venturi 

scrubber) 

Venturi 

scrubber 
30.0 

- --- --- -- ---  

 I. All the dust generating equipment or process shall be provided with 

dust extraction arrangement. 

Complied 

 II. The bag houses etc. shall be connected to chimneys or stack of twelve 

meter height or at least two meters above the top most point of the 

building, shed or the industry, which so ever is higher. 

Complied 

 III. The unit shall channelize shop floor or fugitive emission through a Complied 



stack of twelve meter above the top most point of the building for shed 

or plant in the industry, which so ever is higher. 

2. The applicant shall provide specific Air Pollution Control equipment’s as per 

the conditions of EP Act, 1986 and rule made there under from time to time. 
Noted and complied 

3. The applicant shall operate and maintain above mentioned air pollution control 

system, so as to achieve the level of pollutants to the following standards: 

Total Particulate Matter: Not to exceed: 150 mg/Nm3. 

Noted and complied 

4. The applicant shall obtain necessary prior permission for providing additional 

control equipment with necessary specifications and operation of thereof or 

alteration or replacement well before its life come to an end or erection of new 

pollution control equipment. 

Noted and shall be 

complied 

5. The board reserves its rights to vary all or any of the conditions in the consent, if due to any technological 

improvement or otherwise such variation ( including the change of any control equipment, either in whole 

or in part as necessary). 

6. Guidelines for Solvent losses 

 i) The total losses of solvent should not be more than 5 % of the Solvent 

consumed , if solvent consumption less than 1000 tons /Annum and 

Noted and shall be 

complied 

 ii) The solvent loss should not be more than 3% of the solvent consumed , if 

solvent consumption greater than 1000 /tons/Annum 

Noted and shall be 

complied 

 Schedule-III: Details of Bank Guarantees 

 

 Sr. 

N

o. 

Consent 

(C to O) 

Amt of BG 

imposed 

(Existing) 

Submission 

Period 

Purpose of BG Compliance 

Period 

Validity Date 

 

1. 

 

C to O 

 

2500000 

 

Existing 

Towards O&M of 

Pollution Control 

System and 

Compliance of 

Consent 

Conditions 

 

31.7.2025 

 
31/1/2026 

 

  

Schedule-IV: General Conditions 

 

 

1. The energy sources for lighting purpose shall preferably be LED based Noted and complied. 

2. The PP shall harvest rain Water from the roof tops of the building and storm 

water drains to recharge the ground water and utilize the same for different 

industrial applications within the plant. 

Noted and shall be 

complied`1 

3. Conditions for D.G.Set  

 a. Noise from the D.G. Set should be controlled by providing an 

acoustic enclosure or by treating the room acoustically. 

Noted and complied. 

 b. Industry should provide acoustic enclosure for control of noise. 

The acoustic enclosure / acoustic treatment of the room should be 

designed for minimum 25 dB (A) insertion loss or for meeting the 

ambient noise standards, whichever is on higher side. A suitable 

exhaust muffler with insertion loss of 25 dB (A) shall also be 

provided. The measurement of insertion loss will be done at 

different points at 0.5 meters from acoustic enclosure/room and 

Noted and complied 